(X) As sHowN ABOVE,
Pin (N} AS SHOWN,

PART No.

s

LAWN ROLLER

W{TH SEAT & SCRAPER

MFR'S, NO. 990147

1959

AB

, ¥
THE LAWN ROLLER WITH HITGH & SCRAPER 1S ASSEMBLED BY FIRST PUTTING TOGETHER THE HITGCH PARTS .
N THE CARTON, ;i

THEN ASSEMBLE SEAT & SUPPORT AND ATTACH TO FRAME ASSEMBLY WITH BOLTS
HiTCH SHOULD BE ATTACHED TO ROLLER WITH PIN (B) AND SECURED WITH COTTERf_

PARTS LIST FOR LAWN ROLLER WITH SEAT AND SCRAPER o 4

CLIP SPRING /b )0YS

3/8"-16 N.C. x 2" La.

TONGUE ‘ :
WASHER Lock 3/8" REG.
NUT HEX FuLL 3/8"-16 N.C.

SCREwW HEX HD CAP :
3/8" 16 N.C. x 1-1/2" Le.
WASHER LocK 3/8" REG.

DESCRIPTION
102035 FRAME ASSEMBLY
C-A204 PIN Yp//20¢
&1 ~A45A
100035 HiTecH PIN ASSEMBLY
705006 SCREW HEX HD CAP
719004 WASHER PLAIN 1/2"
102053
720002
717003
102054 P1vOoT ASSEMBLY
705009
720002
722004 PtN COTTER
102057 BRAKE ASSEMBLY

— DO

> =< C

PART NO. DESCRIPTION
102004 PIN PivOT
7220086 PIN COTTER
121029 SEAT PAN
702010 BOLT CARRIAGE

1/2"-13 N.C. x 1" L6,

: SHORT NECK

720004 WASHER Lock 1/2" REG.
717006 NUT HEX FuLL 1/2"-13 N.C,
102059 SUPPORT SEAT
705016 SCREW HEX HD CaP

3/81-16 N.C. x 2-1/4" L.
719001 WASHER PLAIN 3/8" Rea,
719005 WASHER PLAIN
102008 ROLLER BEARING ASSEMBLY
100033 FRAME EXT. ASSEMBLY
102001 ROLLER LAWN






